Mag Layers Scientific-Technics., Co., Ltd

Material Description

Mag. Layers certify below statement for material description.

Component type

Description:

High Current Inductors
MLV /MLH / MVI/ SPV SERIES

- Comply with Restriction of the Use of Certain Hazardous
Substances in Electrical and Electronic Equipment (RoHS).

- Comply with the request for Halogen Free limit.
The limit as below :

Cl : 900 ppm
Br : 900 ppm
Total halogens contained : 1500 ppm

Material:

Name of material| Pb Cd Hg | Cr+6 | PBBs [PBDEs| Br Cl Report NO
CORE N.D | ND | ND | NND | N.D | N.D | N.D | N.D |CE/2014/ 64358
WIRE N.D N.D N.D |[Negative| N.D N.D CE/2014/B2065

Termination-Ag| N.D | NND | N\D | N.D | N.D | N.D | N.D | N.D |CE/2014/B1404

Termination-Ni | N.D | N.D | N.D |Negatve] N.D | N.D | N.D | N.D |CE/2014/B1402

Termination-Sn| 8ppm | N.D | N.D |Negatve] N.D | N.D | N.D | N.D [CE/2014/B1403
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AT B oEh b HRE AT B AER (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

%4 B ™ (Sample Submitted By) . EEABZRMAPRE S (MAG. LAYERS SCIENTIFIC-TECHNICS CO., LTD.)

A% % #% (Sample Description) :  POWDER-N / C6 TYPE

HmAEE (Style/Item No.) : MMD-N ~ H/MLV/MVI/MLD/MME/FPD/SPV/NGA

otk B # (Sample Receiving Date) : 2014/06/23

)X H7 M) (Testing Period) : 2014/06/23 TO 2014/06/30

ﬁd%&ﬁ%ﬂi(Test Requested) H (1) fﬁﬂiﬁiliégﬂi, ééﬁ?ROHS 2011/65/EU Annex II #Eé>ﬁ%ffﬁ%, . R, ~E,

% RWER, BB REEM . (As specified by client, with reference to
RoHS Directive 2011/65/EU Annex II to determine Cadmium, Lead, Mercury,
Cr(VI), PBBs, PBDEs contents in the submitted sample.)

(2) RBEEPFIST > BITHE-A > 88K, (As specified by client, to test
Halogen-Chlorine, Bromine contents in the submitted sample.)

B2 F 7k (Test Method) : FHAT—HE (Please refer to next pages).
A4 K (Test Results) : FHATFT—HE (Please refer to next pages).
&3 (Conclusion) s (1) RFEPL AREGRS, 43, 65, K, SMEK, ZABOR, FABXEtehnlRe

F 5 A RoHSFE4A2002/95/ECH) F #74542011/65/EUZ %K (Based on the performed
tests on submitted samples, the test results of Cadmium, Lead, Mercury,
Cr(VI), PBBs, PBDEs comply with the limits as set by RoHS Directive
2011/65/EU Annex II; recasting 2002/95/EC.)

Chemical Laboratory — Taipei
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AL K (Test Results)

83X 861z (PART NAME) No.1 R &K (GRAY POWDER)
% 13 12k Ean | & 3
(Test Items) (Unit) (Method) A& RAE (Result) FRAE
(MDL) No.1 (Limit)
4% / Cadmium (Cd) mg/kg |%FIEC 62321-5: 20137 3%, KAE§ 2 n.d. 100

JAB AT R T AR,
With reference to IEC 62321-5:
2013 and performed by ICP-AES.

4% / Lead (Pb) mg/kg |ZFIEC 62321-5: 2013% 3%, VAR 2 n.d. 1000
JEABE T RR T 4R ./
With reference to IEC 62321-5:
2013 and performed by ICP-AES.

sk / Mercury (Hg) mg/kg |ZFIEC 62321-4: 20137 3%, Elfi 2 n.d. 1000
FeA% 5T BB T SRR .

With reference to IEC 62321-4:
2013 and performed by ICP-AES.

~184% / Hexavalent Chromium Cr(VI) mg/kg |ZFIEC 62321: 20087 &, WAUV- 2 n.d. 1000
VIS#:#. / With reference to IEC
62321: 2008 and performed by UV-

VIS.
B Z% (£&) / Halogen-Chlorine (Cl) mg/kg |%F#BS EN 14582:2007, VA&EF BT 50 n.d. -
(CAS No.: 22537-15-1) &2 H. / With reference to BS

EN 14582:2007. Analysis was
performed by IC.

B % (%) / Halogen-Bromine (Br) (CAS | mg/kg |%#BS EN 14582:2007, VA& R 50 n.d. -
No.: 10097-32-2) 1&5H. / With reference to BS
EN 14582:2007. Analysis was
performed by IC.
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(Test Items) (Unit) (Method) R (Result) Fﬁ{ﬁ
(MDL) No.1 (Limit)

% EB X / Sum of PBBs _ 4. 1000
— &K / Monobromobiphenyl 5 n.d. -
— AWK / Dibromobiphenyl 5 n.d. -
ZRBE3K / Tribromobiphenyl 5 n.d. -
V983K / Tetrabromobiphenyl 5 n.d. -
FSWEK / Pentabromobiphenyl 5 n.d. -
ST K / Hexabromobiphenyl 5 n.d. -
AR / Heptabromobiphenyl 5 n.d. -
NBBER / Octabromobiphenyl 5 n.d. -
JLiRBE 3K / Nonabromobiphenyl % #1EC 62321: 20087 %, YARA 5 n.d. -
+ & WK / Decabromobiphenyl R 7/ kA . / With 5 n.d. _
% %W X&MA / Sum of PBDEs mg/ke | ference to IEC 62321: 2008 and _ 4 000
*‘/ﬁﬂﬁfxﬁtﬁi / Monobromodiphenyl ether performed by GC/MS. 5 n.d. -
8 KB / Dibromodiphenyl ether 5 n.d. -
Z R XEE / Tribromodiphenyl ether 5 n.d. -
@/ﬁ%ﬁﬁtﬁi / Tetrabromodiphenyl ether 5 n.d. -
i/ﬁ%ﬁ%ﬁi / Pentabromodiphenyl ether 5 n.d. -
s W REk / Hexabromodiphenyl ether 5 n.d. -
«té“:ﬂﬁﬁiﬂﬁi / Heptabromodiphenyl ether 5 n.d. -
NGRS / Octabromodiphenyl ether 5 n.d. -
L% W 3Bk / Nonabromodiphenyl ether 5 n.d. -
+ &% *R&k / Decabromodiphenyl ether 5 n.d. -

#3ix(Note)
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (ik#é‘yfﬂ:‘.)
3. MDL = Method Detection Limit (7 &4 AFRAE)
4. "-" = Not Regulated (B IRA&AE)
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1) RBRTRAZE AN BB LEAEM - (XERMK T %M ) [ These samples were
dissolved totally by pre-conditioning method according to below flow chart. (Cr*" test method excluded)
2) R AE : #81E /Name of the person who made measurement: Climbgreat Yang
3) #HAFA :5kAE [ Name of the person in charge of measurement: Troy Chang
| 4k~ # ##5 / Cutting - Preparation
| X% EF / Sample Measurement I
s Cr”
45 Pb~ 43 Cd & Hg ok
A 4 v \/ (Note™)

RIET R AR 69 4] o R B AT AL (e T & BRI BRI SR BR R BOR AL
P ) | Acid digestion by suitable acid depended on Microwave digestion with HNO3/HCI/HF

different sample material (as below table) l
l ¢ [ Heat to appropriate

| #%.5 | Residue | temperature to extract

| &% | Solution |
v v

l) Qﬁ)ﬁ%ﬁ‘}i / Alkali Fusion /\éPfikﬁ*muU /COO',
v 2) BEE# [ HCltodissolve filter digestate through filter

RABS TR F RS REMR /ICP-AES | ;

N EFIEE | Add
diphenyl-carbazide for
color development

Hhe il LR Add
appropriate amount of
digestion reagent

v

fo#h i % B R AT AL

i# % / Filtration

152

oA g | Sample Material
Steel, copper, aluminum, solder

H B AE#a | Digestion Acid
IOk, AR, WER, AAER, FAK/
Aqua regia, HNOg, HCI, HE, H,0,

3%3% | Glass 7 8%, 8 A8 | HNOo/HF ¥

&, %, s, MR/ I 7k /Aqua regia

Gold, platinum, palladium, ceramic RESNR-TRARRE &
4 | Silver # 8 | HNOs zﬂl’fiu"m&fiﬁ 540 nm &4 %

& [ measure the
absorbance at 540 nm by
UV-VIS

# % / Plastic
H 4/ Others

BiE:, MK, e, B | HySO4, H,0,, HNO;, HCI
se N % R 2 74 [ Added appropriate
reagent to total digestion

Note**: (1) 4t# 3k 2 B At N skt ik 1bik Ao #h £ 90~95C 2 Bz / For non-metallic material, add alkaline digestion reagent and heat
to 90~95C.
(2) 44 2B A B nsbhK > Aok E 3 H. | For metallic material, add pure water and heat to boiling.
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3 RWK/ 5 W Kek 5 H7i%42 8 / PBB/PBDE analytical FLOW CHART
B AR AE : 33%,# / Name of the person who made measurement: Roman Wong
B A A F A kA& E [ Name of the person in charge of measurement: Troy Chang
R aRAZ A | First testing process ———
EF MR F2F [ Optional screen process ssamanm:
#EAAZ K | Confirmation process = = = -p

| Sample / # % |
v
| Sample pretreatment / # & 7 f& 2 |

v

Screen analysis / #1 8 247

Sample extraction # & 2 H/
Soxhlet method % X ZE B &

|
v

Concentrate/Dilute Extracted solution
HE BRI YR

v
| Filter / 3 iz 8 |

|
v
| Analysis by GC/IMS | #.48/& #7 8 &4k 547 |

T
v

| Issue Report #4144 |
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W E 2442 B / Analytical flow chart of halogen content

[ | MAAER : B3 / Name of the person who made measurement: Rita Chen
B A A FA R4 E [ Name of the person in charge of measurement: Troy Chang

TR A
Sample pretreatment/separation

!

ﬁﬁa%ﬁgﬁ»ﬁgﬁﬂ/
Weighting and putting sample in cell

!

TSR T
Oxygen Bomb Combustion / Absorption

ﬁrﬁ PR L
Dilution to fixed volume

!

B+ KTk AT
Analysis was performed by IC
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* BAFRARART  AATETHRRAZAES/ Rz,

(The tested sample / part is marked by an arrow if it's shown on the photo.)

CE/2014/64358

*% 4R AL B (End of Report) **
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AT B EEh b FH R AT B HER (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

H A B (Sample Submitted By) : KFFTHRTEMMAMRRSE (PACIFIC ELECTRIC WIRE & CABLE CO., LTD.)
*iééjgfﬁ(Sample Description) :  COPPER ROD (éﬁﬁ%)

%A FE (Style/Item No.) : $8 mm

Wtk B #7 (Sample Receiving Date) : 2014/11/25

) 3XHA M) (Testing Period) : 2014/11/25 TO 2014/12/01

A3 E K (Test Requested) : RIEFEPF BEK, SFRoHS 2011/65/EU Annex 11 154i4T4H, 46, R, ~1E&, %%
WK, % AT KBk . (As specified by client, with reference to RoHS
Directive 2011/65/EU Annex II to determine Cadmium, Lead, Mercury, Cr(VI),
PBBs, PBDEs contents in the submitted sample.)

B2 F 7k (Test Method) : FHRATFT—H8 (Please refer to next pages).

A& K (Test Results) # R TF—18 (Please refer to next pages).

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at . Attention is
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

33, Wu Chuan Rd., New Taipei Industrial Park, New Taipei City, Taiwan / #rL i1 22 5 B e 3357
t+886 (02)2299 3279 +886 (02)2299 3237  www.sgs.tw

Member of the SGS Group



SGS

AR mE
Test Report

KFETHRTEMRYH KRR 8 -ME (O 0 OO AR
PACIFIC ELECTRIC WIRE & CABLE CO., LTD.

POE R EAE B R (= e IR — R 26958,

25F., NO.95, SEC.2,DUNHUA S. RD., DA-AN DISTRICT, TAIPEI, CITY 106. TAIWAN

ZE#5 (No.) : CE/2014/B2065 A#(Date) : 2014/12/01 A # (Page): 2 of 6

AL K (Test Results)
i) 2, 4142 (PART NAME)No. 1 : 49& 4% (COPPER COLORED METAL)

7 &1 Al X

RRFER k%53 R F & A% FRAE (Result)

(Test Items) (Unit) (Method)
(MDL) No.1

4% / Cadmium (Cd) mg/kg é§ﬁ§IEC 62321-5: 20137 &, VARJEFSS 2 n.d.
TRB TS REERA . / With
reference to IEC 62321-5: 2013 and

performed by ICP-AES.

4% / Lead (Pb) mg/kg é§ﬁ§IEC 62321-5: 20137 &, VARJEASS 2 n.d.
TRBR TS RBERA. / With
reference to IEC 62321-5: 2013 and

performed by ICP-AES.

sk / Mercury (Hg) mg/kg é5ﬁ§IEC 62321-4: 2013 &, VARJEFSS 2 n.d.
FTRB TSR EARA]. / Vith
reference to IEC 62321-4: 2013 and

performed by ICP-AES.

~184% / Hexavalent Chromium *E SFIEC 62321: 20087% 3%, RHp/KIERE # Negative
Cr(VI) M. / With reference to IEC 62321:

2008 and performed by Boiling water
extraction Method.#

3 AW XA / Sum of PBBs ng/kg - n.d.
— &K / Monobromobiphenyl mg/kg 5 n.d.
ZAWEX / Dibromobiphenyl mg/kg 5 n.d.
ZiRMEK / Tribromobiphenyl mg/kg 5 n.d.
WAMER / Tetrabromobiphenyl mg/kg | % 1EC 62321: 200873, RAARREAT/E 5 n.d.
AIRWK / Pentabromobiphenyl mg/kg |3&4&#A. / With reference to IEC 5 n.d.
NiRWER / Hexabromobiphenyl mg/kg [62321: 2008 and performed by GC/MS 5 n.d.
L&MW K / Heptabromobiphenyl mg/kg 5 n.d.
ANRIEIR / Octabromobiphenyl mg/kg 5 n.d.
LAWK / Nonabromobiphenyl mg/kg 5 n.d.
+ % %X / Decabromobiphenyl mg/kg 5 n.d.
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A% B % o7 3% eyl I

(Test Items) (Unit) (Method) (MDL) No.1
% aM Xek4fe / Sum of PBDEs mg/kg - n.d.
— W KBk / Monobromodiphenyl ether | mg/kg 5 n.d
Z %%t B / Dibromodiphenyl ether mg/kg 5 n.d
ZURWEKEEX / Tribromodiphenyl ether | mg/kg 5 n.d
v9 %W K8 / Tetrabromodiphenyl ether | mg/kg |4 #TEC 62321: 200873k, RAARRAT/E 5 n.d
B Wi OREE / Pentabromodiphenyl ether | mg/kg |34 428]. / With reference to IEC 5 n.d
SR RBEE / Hexabromodiphenyl ether | mg/kg [62321: 2008 and performed by GC/MS. 5 n.d
LW KB / Heptabromodiphenyl ether | mg/kg 5 n.d
NiSWi KB / Octabromodiphenyl ether | mg/kg 5 n.d
JLi%WE KB / Nonabromodiphenyl ether | mg/kg 5 n.d
+i8 5 K& / Decabromodiphenyl ether | mg/kg 5 n.d

i (Note)
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (ﬂiﬁ?ﬁi)
3. MDL = Method Detection Limit (77 k{8 A4%RAE)
4. "-" = Not Regulated (B IRA&AE)
5. **= Qualitative analysis (No Unit) Mo (&E(2)
6. # = a. Positive means the presence of CrVI on the tested areas
(Positive & 783 B 38 8] 2] 5518 48 )
b. Negative means the absence of CrVI on the tested areas
(Negat ive & 7] 3 B 35 R A8 78] ] 5B 45 )
The detected concentration in boiling-water-extraction solution is equal or greater than 0.02 mg/kg
with 50 cm? tested areas. / AR IEE=0.02 mg/kg with 50 cm? (tested areas)
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1) RERTRLE N HSCEAEMR - (SBE&RAR T Ek ) /These samples were

dissolved totally by pre-conditioning method according to below flow chart. ( Cr®* test method excluded )
2) B AE : %1% /Name of the person who made measurement: Climbgreat Yang
3) @I AHA: kZEE [ Name of the person in charge of measurement: Troy Chang

| Wk~ # #H & / Cutting ~ Preparation

v

| A% EF [ Sample Measurement I

_ g4 Cr
4% Pb ~ é;‘—:] Cd 7JJ:< Hg (Note**)
A4 \ 4 \4
ARAE T ] #6944 ] o A3 a9 BRI AT AL (T R A LR B SR ER RO IR AL/ il 8 AR [ Add
P77 ) / Acid digestion by suitable acid depended on Microwave digestion with HNOz/HCI/HF appropriate amount of
different sample material (as below table) l digestion reagent

&% | Filtration }_¢ oW E B AT L
i / Heat to appropriate

| & | Solution | | #.;% / Residue | temperature to extract
1) #&¥&ak% /Alkali Fusion A i8IS | Cool
v 2) @eE# /HClto dissolve filter digestate through filter

| R R84 T YR T 4R/ ICP-AES |

v

%A E | Sample Material HAbBkik f848 / Digestion Acid A G EEE | Add
4, 4, 48, B8 | IOk, AiER, BEE, SRR, EAK/ diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,0, color development
3#.3% | Glass A8, 2 B | HNOG/HF v
&, 4h, se, MK / Xk /Aquaregia
Gold, platinum, palladium, ceramic PRI -T R R &
42 | Silver ## / HNO; ) AR S s R AR 540 nm #y9R
# W | Plastic B, AR, #iEk, B | HySO4 H0, HNO3, HCI W | measure the
48 / Others I nilE WA E %25 | Added appropriate absorbance at 540 nm by

reagent to total digestion UV-VIS

Note**: (1) 4t # 3k & B A4 o N i 16 ik > Ao 3 2 90~957C 3 Bk / For non-metallic material, add alkaline digestion reagent and heat
t0 90~95C.
(2) #t# 2 BAFHoNshK > Joth Z 36 IR | For metallic material, add pure water and heat to boiling.
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3 AWK/ 5 8B Xek 547442 8 |/ PBB/PBDE analytical FLOW CHART

B AlRXAE : 35,# / Name of the person who made measurement: Roman Wong
B X A FA : 5k / Name of the person in charge of measurement: Troy Chang
R AA2 A | First testing process ———

E#M 425 | Optional screen process sasmnnu:

#3842 K | Confirmation process = » = «p

| Sample / #.& |
v
| Sample pretreatment / # & A7 & 2 |

v

Sample extraction # & 2 H/
Soxhlet method % X ZE Ik

|
v

Screen analysis / #1 & 5#

Concentrate/Dilute Extracted solution
R Ga IR

v
| Filter / 3 Rz ik |

[}
v
[ Analysis by GOIMS / fuia 4 W skttt |

T
v

| Issue Report #4134 |
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Test Report

K ERE A RE
PACIFIC ELECTRIC WIRE & CABLE CO., LTD.
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25F., NO.95, SEC.2,DUNHUA S. RD., DA-AN DISTRICT, TAIPEI,

CITY 106. TAIWAN

* BE P A HFAET NATHEETERRAZES/HZ. *

(The tested sample / part is marked by an arrow if it's shown on the photo.)

#% P LER (End of Report) **
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AT SRS PR A TR RHER (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as)

£ M (Sample Submitted By) : 2 ZFHMEMHAPRRE (MAG. LAYERS SCIENTIFIC-TECHNICS CO., LTD.)
*i%z%ﬁ(s;imple Description) : é?@_‘f&ﬂ%‘

A HE (Style/Item No.) : MLV (TERMINATION-Ag-MAG)

et B # (Sample Receiving Date) : 2014/11/11

) 3XHA M) (Testing Period) : 2014/11/11 TO 2014/11/18

B & K (Test Results) : FHATFT—H8 (Please refer to next pages).
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AL K (Test Results)

382X 21 4% (PART NAME)No. 1 : R &&4 (GRAY PASTE)

3 3 23
A B L A7 % ety Pl
(Test Items) (Unit) (Method) (MDL) o1
43 / Cadmium (Cd) mg/kg |%FIEC 62321-5: 201353, RRJERZLT 2 n.d.
8B TR AT R E4E M . / With reference
to IEC 62321-5: 2013 and performed by
ICP-AES.
4% / Lead (Pb) mg/kg |%FIEC 62321-5: 2013% 3%, RRJERZLT 2 n.d.
BT A4 RE4E M . / With reference
to IEC 62321-5: 2013 and performed by
ICP-AES.
5K / Mercury (Hg) mg/kg |%FIEC 62321-4: 2013 3%, RRJERZLT 2 n.d.
BT AR E4E M. / With reference
to IEC 62321-4: 2013 and performed by
ICP-AES.
~184% / Hexavalent Chromium mg/kg éﬁﬁ?IEC 62321: 2008 7, VAUV-VISHA]. 2 n.d.
Cr(VI) / With reference to IEC 62321: 2008 and
performed by UV-VIS.
% / Antimony (Sb) mg/kg |%#US EPA 305273, ARJERRLSTHE T 2 n.d.
A5 EE MR, / With reference to US
EPA Method 3052. Analysis was performed
by ICP-AES.
NAB TR BRTE EBWHEN B | mg/ke | S FIEC 62321: 20083k, RAAMEBN/E 5 n.d.
R / Hexabromocyclododecane %%ﬁ%ﬁ%md. / With reference to IEC
(HBCDD) and all major 62321: 2008 method. Analysis was
diastereoisomers identified ( Q- performed by GC/MS.
HBCDD, [3- HBCDD, < - HBCDD) (CAS
No.: 25637-99-4 and 3194-55-6
(134237-51-7, 134237-50-6,
134237-52-8))
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. . sk s - ERL &X
MR L3 MR iyl Il
(Test Items) (Unit) (Method) (MDL)
No.1
ARR—_FETXFTE / BBP (Butyl % SFEN 14372, A QA8 /G 154000 . 0.003 n.d.
Benzyl phthalate) (CAS No.: 85- With reference to EN 14372. Ana1y51s
68-7) was performed by GC/MS.
—WEE—TE&: / DBP (Dibutyl % SHEN 14372, VARAER AT/ H 345 400) . 0.003 n.d.
phthalate) (CAS No.: 84-74-2) With reference to EN 14372. Ana1y51s
was performed by GC/MS.
—VER= (2-TARTHE)E / % SFEN 14372, ARBTG5 4000 . 0.003 n.d.
DEHP (Di- (2-ethy1hexy1) With reference to EN 14372. Ana1y51s
phthalate) (CAS No.: 117-81-7) was performed by GC/MS.
HE / Halogen
B % (#) / Halogen-Fluorine (F) mg/k 50 n.d.
A g g/Kg
(CAS No.: 14762-94-8)
B % (£) / Halogen-Chlorine (Cl) | mg/k 50 n.d.
# g g/Kg

%-%BS EN 14582:2007, yA#EF & 1k 947 .

(CAS No.: 22537-15-1)
/ With reference to BS EN 14582:2007.

q % (% Hal -Bromi B k 50 .d.
ﬁ-%_(/ﬁ) / Halogen-Bromine (Br) mg/kg Analysis was performed by IC. n
(CAS No.: 10097-32-2)

B Z (#%) / Halogen-Iodine (I) mg/kg 50 n.d.
(CAS No.: 14362-44-8)

% %M RMEA / Sum of PBBs ng/kg - n.d.
— B3 / Monobromobiphenyl mg/kg 5 n.d.
— &K / Dibromobiphenyl mg/kg 5 n.d.
ZRMEK / Tribromobiphenyl mg/kg 5 n.d.
VIR / Tetrabromobiphenyl mg/kg |44 1RC 62321: 200877 3%, RAARBAT/H 5 n.d.
ALK / Pentabromobiphenyl mg/kg [3E4RAMM. / With reference to IEC 5 n.d.
SSIBHE R/ Hexabromobiphenyl mg/kg 62321: 2008 and performed by GC/MS 5 n.d.
Li&H 3K / Heptabromobiphenyl mg/kg 5 n.d.
NiSHE3K / Octabromobiphenyl mg/kg 5 n.d.
FLi%HE3K / Nonabromobiphenyl mg/kg 5 n.d.
+i8 83K / Decabromobiphenyl mg/kg 5 n.d.
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A B B Ay % ety P

(Test Items) (Unit) (Method) (MDL) No.1
% AW RE g fo / Sum of PBDEs mg/kg - n.d.
— W KBk / Monobromodiphenyl ether | mg/kg 5 n.d.
Zi%WEREt / Dibromodiphenyl ether mg/kg 5 n.d.
ZURWEKEEX / Tribromodiphenyl ether | mg/kg 5 n.d.
V9 %Wk REE / Tetrabromodiphenyl ether | mg/kg %2 TEC 62321: 200873k, AR/ Y 5 n.d.
B SW KB / Pentabromodiphenyl ether mg/kg 535’-{%%24?1'] / With reference to IEC 5 n.d.
iRBEREE / Hexabromodiphenyl ether | mg/kg |62321: 2008 and performed by GC/MS. 5 n.d.
iAW KEE / Heptabromodiphenyl ether | mg/kg 5 n.d.
Ni%WEKEE / Octabromodiphenyl ether | mg/kg 5 n.d.
LW KB / Nonabromodiphenyl ether | mg/kg 5 n.d.
+i 5 K8 / Decabromodiphenyl ether | mg/kg 5 n.d.

#3x(Note)
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (**é‘;’fi’h)
3. MDL = Method Detection Limit (77 348845 RA4)
4. "-" = Not Regulated (B IRAAE)
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Test Report
¥ GHE A RR ) {00 0O A

MAG. LAYERS SCIENTIFIC-TECHNICS CO., LTD.
TGO BRI TR B A R85
18 TZ-CHIANG RD., HSIN-CHU INDUSTRIAL PARK, HUKOU, HSIN-CHU, TAIWAN 303, R. O. C.

1) RIBLRATQRAZE MM HR LEDEM o (SSFLRMHK T EB ) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr® test method excluded )
2) AR AR : #%81% / Name of the person who made measurement: Climbgreat Yang
3) MR & FA : 5R4&E [ Name of the person in charge of measurement: Troy Chang

| Wk~ B 4Es / Cutting ~ Preparation

v

| ARESHEE / Sample Measurement |

I
~p@ 6+
4% Pb ~ 45 Cd % Hg ,Jﬂﬁ%*Cr
v v y_ (Note*)
RIET B M E MR il e BR AT AL (de T & R B B B AR SRR AL Ao il ik [Add
P 1) / Acid digestion by suitable acid depended on Microwave digestion with HNO3/HCI/HF appropriate amount of
different sample material (as below table) digestion reagent
¥ v

v

I——{ & /Filtration F—l o B il AT AL 3E
I / Heat to appropriate

| s | Solution | | %745 / Residue | temperature to extract

v v

1)  #tE&k /Alkali Fusion APk B AL S | Cool
v 2) Bss# /HCIto dissolve filter digestate through filter

| A8 AT 4R TR | ICP-AES | ;

# %4 E / Sample Material #Hfe8k A8 48 | Digestion Acid ho g BRI E | Add
4, 4R, 4B, B8 | EoK, HiE:, BEE, QR FAK/ diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,O, color development
3% 3% / Glass AR, 8RB [ HNO3/HF +
&, %, b, MR/ X sk /Aquaregia -
Gold, platinum, palladium, ceramic RESN-T R &
4 | Silver #i#g | HNO; Al S IR /L 540 nm #) R
# % | Plastic Tk, % oK, Ak, B8k | H,S0, H0, HNO;, HCI #R [ measure the
H44 / Others AN E e R B 2 T2 | Added appropriate absorbance at 540 nm by
- : UV-VIS
reagent to total digestion

Note** (For IEC 62321)
(1) 4t 3 2B A N H 1Lk » Aoz £ 90~95°C 2 3%, / For non-metallic material, add alkaline digestion reagent and heat to
90~95C.
(2) 442 BATH ANtk > Je#h 2 B 3E. | For metallic material, add pure water and heat to boiling.
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1) RBEARATERIZE MM > PO EDEM o / These samples were dissolved totally by
pre-conditioning method according to below flow chart.
2) AR : HBEAE / Name of the person who made measurement: Climbgreat Yang
3) MRAEA I FRAH / Name of the person in charge of measurement: Troy Chang
7L E VA ICP-AES 9478y L AAZ B
(Flow Chart of digestion for the elements analysis performed by ICP-AES)

| Wk~ BMHES / Cutting > Preparation |
v
| XIS FF / Sample Measurement |
v
RIET Bl Ak o 09 H ® A 188 6 BRI AT AL (de F & PFT) / Acid digestion by

suitable acid depended on different sample material (as below table)

v

¢—‘ i@ / Filtration |—¢

; ok
| i / Solution | | %75 / Residue |

v

1)#tEakzE / Alkali Fusion
2)BEEIAMR / HCL to dissolve

:
| ARABSTIRETRIDERMR / 1CP-AES |

4R, 4R , 4% ,J%45) / Steel, copper, aluminum, solder IR, EHER, BBBR, SRR, AR /
Aqua regia, HNO:, HCl, HF, H:0:

3% / Glass AR, SRR / HNOs/HF

4, 48,48, & / Gold, platinum, palladium, ceramic | E7K / Aqua regia

4% / Silver FHBR / HNO:

M / Plastic BB, AR, FEEE, BB / WSO, HO., HNO:;, HCI

H A, / Others il g e RAE E R AIEM / Added appropriate
reagent to total digestion
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TRH H>HAFZE / Analytical flow chart of phthalate content

B AR AEH - 5%, / Name of the person who made measurement: Roman Wong
B AR A F A kA4 E [ Name of the person in charge of measurement: Troy Chang

e oo Al E‘éfg//\*m /
Sample pretreatment/separation

I

Fesh ERUGR A & XERE /
Sample extraction by soxhlet method

HEBORIR GEIHFE |
Concentrate/Dilute Extracted solution

!

RABRE A7 H AR AT/
Analysis was performed by GC/MS

!

#4% / Data
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NRE+ oA E / HBCDD analytical flow chart

B R AEH : H5,# / Name of the person who made measurement: Roman Wong
B AR A F A kA4 E [ Name of the person in charge of measurement: Troy Chang

e sn AT B F2 / Sample pretreatment

!

¥ &h 3 B2 Sample extraction /
#2 & ok 3 ¥k Ultrasonic method

|

HEIR IR GEIHFE |
Concentrate/Dilute Extracted solution

v
ZERREE | Filter

|

VA RAR R AT IE SRR AT |
Analysis was performed by GC/MS

!
# 3 /Data
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B E 247428 / Analytical flow chart of halogen content

B X AR : 53 / Name of the person who made measurement: Rita Chen
B AR A FA k4 E [ Name of the person in charge of measurement: Troy Chang

T U
Sample pretreatment/separation

v

s SR S
Weighting and putting sample in cell

PR [ T
Oxygen Bomb Combustion / Absorption

v

fﬁﬁi w284/
Dilution to fixed volume

B kAT kA AT/
Analysis was performed by IC
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3 AWK/ 5 M Es N HiA42E |/ PBB/PBDE analytical FLOW CHART
B AR AE : 335,# / Name of the person who made measurement: Roman Wong
B X A F A 5k / Name of the person in charge of measurement: Troy Chang
R aRAZ A | First testing process ————
BAF MR #AZF / Optional screen process sammn s
A2 | Confirmation process = « = «p

| Sample / #.% |
v

| Sample pretreatment / 4 %77 32 |

Screen analysis / #7647 .

v

Sample extraction #% & 2 H/
Soxhlet method % X ZE I x

|
v

Concentrate/Dilute Extracted solution
R R Ga IR

v

| Filter / 3 %tk ik |
v

[ Analysis by GCIMS / fuia 4 Has kot |

T
v

| Issue Report #3713 % |
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Test Report

2 EMBRAH RR F

MAG. LAYERS SCIENTIFIC-TECHNICS CO., LTD.

FATH I O MIAT TE B B TRIEI8H

18 TZ-CHIANG RD., HSIN-CHU INDUSTRIAL PARK, HUKOU, HSIN-CHU, TAIWAN 303, R. O. C.

* BE P A HFAET NATHETRERAZES/HZ. *

(The tested sample / part is marked by an arrow if it's shown on the photo.)

sk PR (End of Report) **
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AT SRS PR A TR RHER (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as)

MR (Sample Submitted By) : £ZAHEAEMAMRRSE (MAG. LAYERS SCIENTIFIC-TECHNICS CO., LTD.)
i dh &A% (Sample Description) : TSR

A HE (Style/Item No.) : MLV (TERMINATION-Ni-MAG)
W+ B ] (Sample Receiving Date) : 2014/11/11
)X H7 M) (Testing Period) : 2014/11/11 TO 2014/11/19

B & K (Test Results) : FHATFT—H8 (Please refer to next pages).
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MAG. LAYERS SCIENTIFIC-TECHNICS CO., LTD.

AT BRI TR B A TRIE18IE

: CE/2014/B1402

B #f(Date) : 2014/11/19

18 TZ-CHIANG RD., HSIN-CHU INDUSTRIAL PARK, HUKOU, HSIN-CHU, TAIWAN 303, R. O. C.

AL K (Test Results)

803X, 2/ 1% (PART NAME)No.1

4% 4B (SILVER COLORED METAL)

Eﬁ(Page): 2 of 9

ARAE

(Test Items)

%4z
(Unit)

R %
(Method)

7 AR
s FRAA
(MDL)

X
(Result)

No.1

43 / Cadmium (Cd)

mg/kg

%FIEC 62321-5: 201377, ARBEHBLET
8B TR AT R E4E M . / With reference
to IEC 62321-5: 2013 and performed by
ICP-AES.

2

n.d.

4% / Lead (Pb)

mg/kg

S FIEC 62321-5: 20137 3%, RRJERLT
BT A4 RE4E M . / With reference
to IEC 62321-5: 2013 and performed by
ICP-AES.

n.d.

X/ Mercury (Hg)

mg/kg

%FIEC 62321-4: 20133, ARBEHBLT
BT AR E4E M. / With reference
to IEC 62321-4: 2013 and performed by
ICP-AES.

n.d.

~184% / Hexavalent Chromium

Cr(VI)

&k

S IEC 62321: 200877 &, RHR/RIEIGES
M. / With reference to IEC 62321: 2008
and performed by Boiling water
extraction Method.#

Negative

8/ Antimony (Sb)

mg/kg

%%US EPA 3050B7 7%, A& ETHR
F a4t R R A . / With reference to
US EPA Method 3050B. Analysis was
performed by ICP-AES.

n.d.
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A B %42 Ay % ety P

(Test Items) (Unit) (Method) (MDL) No.1
3 AW E A / Sum of PBBs ng/kg - n.d.
— ¥4 3K / Monobromobiphenyl mg/kg 5 n.d.
— %% 3X / Dibromobiphenyl mg/kg 5 n.d.
ZURWERK / Tribromobiphenyl mg/kg 5 n.d.
V98K / Tetrabromobiphenyl mg/kg 5 n.d.
F%WEK / Pentabromobiphenyl mg/kg 5 n.d.
NREBER / Hexabromobiphenyl mg/kg 5 n.d.
iR M K / Heptabromobiphenyl mg/kg 5 n.d.
NEBER / Octabromobiphenyl mg/kg 5 n.d.
FLi%HE3K / Nonabromobiphenyl mg/kg 5 n.d.
+i4M% / Decabromobiphenyl mg/kg é§22;5246232éfti008;?2£, zxfi#?ﬁiiﬁ/éf - —

E a2 7 . | o

3 AMABMA / Sun of PBDEs mg/kg 652321:42008 arlld piffszgeby GC/MS. _ n-d-
— W KBk / Monobromodiphenyl ether | mg/kg 5 n.d.
Z %%t B / Dibromodiphenyl ether mg/kg 5 n.d.
ZURWEKEEX / Tribromodiphenyl ether | mg/kg 5 n.d.
V9% HE KBk / Tetrabromodiphenyl ether | mg/kg 5 n.d.
B W OREE / Pentabromodiphenyl ether | mg/kg 5 n.d.
SN WE KB / Hexabromodiphenyl ether | mg/kg 5 n.d.
LW KBk / Heptabromodiphenyl ether | mg/kg 5 n.d.
NS ORE& / Octabromodiphenyl ether | mg/kg 5 n.d.
JLi%BE KB / Nonabromodiphenyl ether | mg/kg 5 n.d.
+i 5 K8 / Decabromodiphenyl ether | mg/kg 5 n.d.
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: CE/2014/B1402 B #f(Date) : 2014/11/19

, LTD.

Eﬁ(Page): 4 of 9

. . a2k A g%
Jﬂ’]ﬁ‘xﬁﬂ ﬁ{l ‘E,"aﬁ-& ﬁl%’f,é ] =3
(Test Items) (Unit) (Me thod) wRE | (Recult)
es ems ni etho (MDL) o1
HE / Halogen
T‘i:? (%*1) / Halogen-Fluorine (F) mg/kg 50 n.d.
(CAS No.: 14762-94-8)
B Z% (#&) / Halogen-Chlorine (Cl) | mg/kg 50 n.d.
. L dfs £\
(CAS No.: 22537-15-1) % %BS EN 14582:2007, wR&:F B AT 247 .
- - / With reference to BS EN 14582:2007.
B #% (J&) / Halogen-Bromine (Br) mg/kg . 50 n.d.
Analysis was performed by IC.
(CAS No.: 10097-32-2)
ﬁ'%‘(ﬁ@) / Halogen-Iodine (I) mg/kg 50 n.d.

(CAS No.: 14362-44-8)

i (Note)
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (ﬂiﬁ?ﬁi)

3. MDL = Method Detection Limit (77 {884 FR44)

4. "-" = Not Regulated (B IRAAE)

5. **%= Qualitative analysis (No Unit) Mo (& FEA(z)

6. # = a. Positive means the presence of CrVI on the tested areas

(Positive & 783 B 388 2] < 18 48 )
b. Negative means the absence of CrVI on the tested areas
(Negat ive & 78] 3 B 35 R A8 8] 5] 5B 45)

The detected concentration in boiling-water-extraction solution is equal or greater than 0.02 mg/kg

with 50 cm? tested areas. / ZIRRIEE=0.02 mg/kg with 50 cm? (tested areas)
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1) RAERTOREE MM > b LT REMB - (SELRK 7RI ) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr® test method excluded )
2) AR AR : #4814 / Name of the person who made measurement: Climbgreat Yang
3) MR & FHA : 5RA&AE [ Name of the person in charge of measurement: Troy Chang

W54 / Cutting - Preparation

v

| AR LS EE / Sample Measurement |

| B

AE8 Cr**

45 Pb -~ 43 Cd %H
" e hg (Note™)

A 4 \4 v

AR T Bl 094 H ook i 09 B AT AL (e T &
P -1 ) / Acid digestion by suitable acid depended on
different sample material (as below table)

#BR/ BB SR B BRI AL
Microwave digestion with HNO3/HCI/HF

il E L& [ Add
appropriate amount of
digestion reagent

Ao BB %R E AT HAGE

v ¢ v
ﬁ

i@;% / Filtration ’_¢
% [/ Heat to appropriate
| #i% | Solution |

| %% | Residue | temperature to extract

v v

1) @%l‘&%ﬁ‘)};— / Alkali Fusion ?/%@Ffﬁi@d@*i% / COOI,
v 2) @EEM HClto dissolve filter digestate through filter
| BRBSERRTRALAM (ICP-AES | 7

N EFHBEE |Add

# A E | Sample Material
Steel, copper, aluminum, solder
k3% / Glass
£, 44, 48, ML/

Gold, platinum, palladium, ceramic
4% [ Silver

#% | Plastic

4k / Others

4 Ab# A8 %8 / Digestion Acid
EoK, HiE:, BE, SR, FAKk/ diphenyl-carbazide for
Aqua regia, HNO3, HCI, HF, H,0, color development
R, A EE [ HNOs/HF +
I /K /Aquaregia

VORINE-T A A RS &
AR s iR 72 540 nm &R
& & | measure the

absorbance at 540 nm by
UV-VIS

##t | HNO;

BRER, %R0k, AR, B /| HySO, HyO,p HNO;, HCI
el g 0 RE £ £ AE M / Added appropriate
reagent to total digestion

Note** (For IEC 62321)
(1) 4t 3E 2B M Nt E ik » Aoz £ 90~95°C 2 3. / For non-metallic material, add alkaline digestion reagent and heat to
90~95C.
(2) 42 BATH Ntk > Je#h 2 M3 E. | For metallic material, add pure water and heat to boiling.
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1) *EC#}%VX—FQ‘J/R$511‘%14‘ ’ *i‘f\’aa?ﬂ/i\fﬁﬁ? o / These samples were dissolved totally by
pre-conditioning method according to below flow chart.
2) M AEBR : HEAE / Name of the person who made measurement: Climbgreat Yang
3) MRAEA I FRAH / Name of the person in charge of measurement: Troy Chang
7L E VA ICP-AES 9478y L A2 B
(Flow Chart of digestion for the elements analysis performed by ICP-AES)

| Wk~ BMHES / Cutting > Preparation |
v
| X FS / Sample Measurement |
v
IRIET B Ao 09 M kil 8 0 BR AT /HIL (e F & PFF) / Acid digestion by
suitable acid depended on different sample material (as below table)

v

¢—‘ i@ / Filtration |—¢

~ )i‘:* .
| Ri& / Solution | | 73 / Residue |
v
1)da¥aakik / Alkali Fusion
2)EEE VAR / HCL to dissolve

¥
| BRBS TR T RIEER / ICP-aBS |

4R, 4R , 4% ,J%45) / Steel, copper, aluminum, solder IR, EHER, BBR, A AR, AR /
Aqua regia, HNO:, HCl, HF, H:0:

3 IE / Glass FHER , UM ER / HNOs/HF

4, 48,48, 1% / Gold, platinum, palladium, ceramic | E7K / Aqua regia

4% / Silver FHBR / HNO:

A / Plastic BB, AR, FEEE, BB / WSO, HO., HNO:;, HCI

H A, / Others il g e RAE E R AIEM / Added appropriate
reagent to total digestion
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B E2# 7428 / Analytical flow chart of halogen content

B X AR : A3 / Name of the person who made measurement: Rita Chen
B AR A FA R4 E [ Name of the person in charge of measurement: Troy Chang

T e/ A/
Sample pretreatment/separation

v

s SR S
Weighting and putting sample in cell

BEERE [e3 T
Oxygen Bomb Combustion / Absorption

v

fﬁﬁ I A8/
Dilution to fixed volume

B K AT RA AT/
Analysis was performed by IC
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% RB K/ % LB Xek 5477442 E | PBB/PBDE analytical FLOW CHART

B AR AE : 338,#H / Name of the person who made measurement: Roman Wong
B X A F A 5k [ Name of the person in charge of measurement: Troy Chang
R BAAZA | First testing process ———

BAF MR A2 A4 / Optional screen process mmmm s mm:

A2 | Confirmation process = « = «p

| Sample / #.&% |
¥
| Sample pretreatment / 44 & 57 & 12 |

Screen analysis / #7 & 447

v
Sample extraction #% & 2 H/
Soxhlet method % X ZE Ik

1
v

Concentrate/Dilute Extracted solution
BRI eI FE

v

| Filter / % Bk i@ 8 |

|
v

| Analysis by GC/MS | #.48/% #7531k o 47 |

T
v

| Issue Report #3144 |
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* BE P A HFAET NATHETRERAZES/HZ. *

(The tested sample / part is marked by an arrow if it's shown on the photo.)

sk PR (End of Report) **
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AT SRS PR A TR RHER (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as)

MR (Sample Submitted By) : £ZAHEAEMAMRRSE (MAG. LAYERS SCIENTIFIC-TECHNICS CO., LTD.)
i dh &A% (Sample Description) . THEAK

A HE (Style/Item No.) : MLV (TERMINATION-Sn-MAG)
W+ B ] (Sample Receiving Date) : 2014/11/11
)X H7 M) (Testing Period) : 2014/11/11 TO 2014/11/19

B & K (Test Results) : FHATFT—H8 (Please refer to next pages).
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AL K (Test Results)

803X, 2/ 1% (PART NAME)No.1

4% 4B (SILVER COLORED METAL)

Eﬁ(Page): 2 of 9

ARAE

(Test Items)

%4z
(Unit)

R %
(Method)

7 AR
s FRAA
(MDL)

X
(Result)

No.1

43 / Cadmium (Cd)

mg/kg

%FIEC 62321-5: 201377, ARBEHBLET
8B TR AT R E4E M . / With reference
to IEC 62321-5: 2013 and performed by
ICP-AES.

2

n.d.

4% / Lead (Pb)

mg/kg

S FIEC 62321-5: 20137 3%, RRJERLT
BT A4 RE4E M . / With reference
to IEC 62321-5: 2013 and performed by
ICP-AES.

14

X/ Mercury (Hg)

mg/kg

%FIEC 62321-4: 20133, ARBEHBLT
BT AR E4E M. / With reference
to IEC 62321-4: 2013 and performed by
ICP-AES.

n.d.

~184% / Hexavalent Chromium
Cr(VI)

&k

S IEC 62321: 200877 &, RHR/RIEIGES
M. / With reference to IEC 62321: 2008
and performed by Boiling water
extraction Method.#

Negative

8/ Antimony (Sb)

mg/kg

%%US EPA 3050B7 7%, A& ETHR
F a4t R R A . / With reference to
US EPA Method 3050B. Analysis was
performed by ICP-AES.

n.d.
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A B %42 Ay % ety P

(Test Items) (Unit) (Method) (MDL) No.1
3 AW E A / Sum of PBBs ng/kg - n.d.
— ¥4 3K / Monobromobiphenyl mg/kg 5 n.d.
— %% 3X / Dibromobiphenyl mg/kg 5 n.d.
ZURWERK / Tribromobiphenyl mg/kg 5 n.d.
V98K / Tetrabromobiphenyl mg/kg 5 n.d.
F%WEK / Pentabromobiphenyl mg/kg 5 n.d.
NREBER / Hexabromobiphenyl mg/kg 5 n.d.
iR M K / Heptabromobiphenyl mg/kg 5 n.d.
NEBER / Octabromobiphenyl mg/kg 5 n.d.
FLi%HE3K / Nonabromobiphenyl mg/kg 5 n.d.
+i4M% / Decabromobiphenyl mg/kg é§22;5246232éfti008;?2£, zxfi#?ﬁiiﬁ/éf - —

E a2 7 . | o

3 AMABMA / Sun of PBDEs mg/kg 652321:42008 arlld piffszgeby GC/MS. _ n-d-
— W KBk / Monobromodiphenyl ether | mg/kg 5 n.d.
Z %%t B / Dibromodiphenyl ether mg/kg 5 n.d.
ZURWEKEEX / Tribromodiphenyl ether | mg/kg 5 n.d.
V9% HE KBk / Tetrabromodiphenyl ether | mg/kg 5 n.d.
B W OREE / Pentabromodiphenyl ether | mg/kg 5 n.d.
SN WE KB / Hexabromodiphenyl ether | mg/kg 5 n.d.
LW KBk / Heptabromodiphenyl ether | mg/kg 5 n.d.
NS ORE& / Octabromodiphenyl ether | mg/kg 5 n.d.
JLi%BE KB / Nonabromodiphenyl ether | mg/kg 5 n.d.
+i 5 K8 / Decabromodiphenyl ether | mg/kg 5 n.d.
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, LTD.

Eﬁ(Page): 4 of 9

. . a2k A g%
Jﬂ’]ﬁ‘xﬁﬂ ﬁ{l ‘E,"aﬁ-& ﬁl%’f,é ] =3
(Test Items) (Unit) (Me thod) wRE | (Recult)
es ems ni etho (MDL) o1
HE / Halogen
T‘i:? (%*1) / Halogen-Fluorine (F) mg/kg 50 n.d.
(CAS No.: 14762-94-8)
B Z% (#&) / Halogen-Chlorine (Cl) | mg/kg 50 n.d.
. L dfs £\
(CAS No.: 22537-15-1) % %BS EN 14582:2007, wR&:F B AT 247 .
- - / With reference to BS EN 14582:2007.
B #% (J&) / Halogen-Bromine (Br) mg/kg . 50 n.d.
Analysis was performed by IC.
(CAS No.: 10097-32-2)
ﬁ'%‘(ﬁ@) / Halogen-Iodine (I) mg/kg 50 n.d.

(CAS No.: 14362-44-8)

i (Note)
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (ﬂiﬁ?ﬁi)

3. MDL = Method Detection Limit (77 {884 FR44)

4. "-" = Not Regulated (B IRAAE)

5. **%= Qualitative analysis (No Unit) Mo (& FEA(z)

6. # = a. Positive means the presence of CrVI on the tested areas

(Positive & 783 B 388 2] < 18 48 )
b. Negative means the absence of CrVI on the tested areas
(Negat ive & 78] 3 B 35 R A8 8] 5] 5B 45)

The detected concentration in boiling-water-extraction solution is equal or greater than 0.02 mg/kg

with 50 cm? tested areas. / ZIRRIEE=0.02 mg/kg with 50 cm? (tested areas)
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1) RAERTOREE MM > b LT REMB - (SELRK 7RI ) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr® test method excluded )
2) AR AR : #4814 / Name of the person who made measurement: Climbgreat Yang
3) MR & FHA : 5RA&AE [ Name of the person in charge of measurement: Troy Chang

W54 / Cutting - Preparation

v

| AR LS EE / Sample Measurement |

| B

AE8 Cr**

45 Pb -~ 43 Cd %H
" e hg (Note™)

A 4 \4 v

AR T Bl 094 H ook i 09 B AT AL (e T &
P -1 ) / Acid digestion by suitable acid depended on
different sample material (as below table)

#BR/ BB SR B BRI AL
Microwave digestion with HNO3/HCI/HF

il E L& [ Add
appropriate amount of
digestion reagent

Ao BB %R E AT HAGE

v ¢ v
ﬁ

i@;% / Filtration ’_¢
% [/ Heat to appropriate
| #i% | Solution |

| %% | Residue | temperature to extract

v v

1) @%l‘&%ﬁ‘)};— / Alkali Fusion ?/%@Ffﬁi@d@*i% / COOI,
v 2) @EEM HClto dissolve filter digestate through filter
| BRBSERRTRALAM (ICP-AES | 7

N EFHBEE |Add

# A E | Sample Material
Steel, copper, aluminum, solder
k3% / Glass
£, 44, 48, ML/

Gold, platinum, palladium, ceramic
4% [ Silver

#% | Plastic

4k / Others

4 Ab# A8 %8 / Digestion Acid
EoK, HiE:, BE, SR, FAKk/ diphenyl-carbazide for
Aqua regia, HNO3, HCI, HF, H,0, color development
R, A EE [ HNOs/HF +
I /K /Aquaregia

VORINE-T A A RS &
AR s iR 72 540 nm &R
& & | measure the

absorbance at 540 nm by
UV-VIS

##t | HNO;

BRER, %R0k, AR, B /| HySO, HyO,p HNO;, HCI
el g 0 RE £ £ AE M / Added appropriate
reagent to total digestion

Note** (For IEC 62321)
(1) 4t 3E 2B M Nt E ik » Aoz £ 90~95°C 2 3. / For non-metallic material, add alkaline digestion reagent and heat to
90~95C.
(2) 42 BATH Ntk > Je#h 2 M3 E. | For metallic material, add pure water and heat to boiling.
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1) *EC#}%VX—FQ‘J/R$511‘%14‘ ’ *i‘f\’aa?ﬂ/i\fﬁﬁ? o / These samples were dissolved totally by
pre-conditioning method according to below flow chart.
2) M AEBR : HEAE / Name of the person who made measurement: Climbgreat Yang
3) MRAEA I FRAH / Name of the person in charge of measurement: Troy Chang
7L E VA ICP-AES 9478y L A2 B
(Flow Chart of digestion for the elements analysis performed by ICP-AES)

| Wk~ BMHES / Cutting > Preparation |
v
| X FS / Sample Measurement |
v
IRIET B Ao 09 M kil 8 0 BR AT /HIL (e F & PFF) / Acid digestion by
suitable acid depended on different sample material (as below table)

v

¢—‘ i@ / Filtration |—¢

~ )i‘:* .
| Ri& / Solution | | 73 / Residue |
v
1)da¥aakik / Alkali Fusion
2)EEE VAR / HCL to dissolve

¥
| BRBS TR T RIEER / ICP-aBS |

4R, 4R , 4% ,J%45) / Steel, copper, aluminum, solder IR, EHER, BBR, A AR, AR /
Aqua regia, HNO:, HCl, HF, H:0:

3 IE / Glass FHER , UM ER / HNOs/HF

4, 48,48, 1% / Gold, platinum, palladium, ceramic | E7K / Aqua regia

4% / Silver FHBR / HNO:

A / Plastic BB, AR, FEEE, BB / WSO, HO., HNO:;, HCI

H A, / Others il g e RAE E R AIEM / Added appropriate
reagent to total digestion
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B E2# 7428 / Analytical flow chart of halogen content

B X AR : A3 / Name of the person who made measurement: Rita Chen
B AR A FA R4 E [ Name of the person in charge of measurement: Troy Chang

T e/ A/
Sample pretreatment/separation

v

s SR S
Weighting and putting sample in cell

BEERE [e3 T
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Dilution to fixed volume
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Analysis was performed by IC
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% RB K/ % LB Xek 5477442 E | PBB/PBDE analytical FLOW CHART

B AR AE : 338,#H / Name of the person who made measurement: Roman Wong
B X A F A 5k [ Name of the person in charge of measurement: Troy Chang
R BAAZA | First testing process ———

BAF MR A2 A4 / Optional screen process mmmm s mm:

A2 | Confirmation process = « = «p
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¥
| Sample pretreatment / 44 & 57 & 12 |

Screen analysis / #7 & 447

v
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(The tested sample / part is marked by an arrow if it's shown on the photo.)

sk PR (End of Report) **
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